hpizracing

Equipment Needed
HEITED

Screwdriver
TSRRS51N— D

- < No2
mamall -« <—  No.7

Needle Nosed Pliers
SIANRIF

Side Cutters
Zw/N—

. R

Cross wrench
TO0RVYTF

Z904 I
2 mm Allen wrench
NALYF

Double-sided Tape
maT—7

* These parts are included with
your car kit.

* v MIBORIZFBBLTIIZS0,

4

4 [J [J K J K RO K (J

As you will later need the screws and other parts removed, keep them at hand.

WO LI\ —Y  ERBEIFEIIDORFCERA LT T DO THRLEVK S [TER

-
*7517 ¥

s

*Z7950 b- -
Cross Wrench
ZTO0RLVVF

07772

LTLIEELY,

Remove wheels
FLVEZERObALET,

(oo ——
(S ——

*7578

(ommo

*7578

1-33432-1
Pg. 1/10




V As you will later need the screws and other parts removed, keep them at hand.
WOALN—Y  ERBEREITDRICERLETOTHRULEVNKS [TEEL TS,

O

=y

(naaraago

e
c
%7581 Eg &,
g % & %7526
> 4
%7527

g g *7581

-y .
\/ < g *7526

* These parts are included with
your car kit. *7581 *Z581 *Z578

* v MIBORIZFEBLTIZS0,

@@

1-33432-1
Pg. 2/10




x1

33433 @ DRIFT CUP JOINT 5x10x18mm
RUD AV TI3A Y

33438 2 SPEED GEAR SHAFT 5x41mm X7
2RE—FFPIYv I~
2720 SET SCREW M4x4mm x1

1ERY

x2

334350@ JOINT 8x30mm (purple)
VEE AT

f—

334350 JOINT 7x24.5mm (silver)
I3k (VIIN-)

=

x3

Z526 FLAT HEAD SCREW 3x8mm
YSRY

33434 DRIFT MAIN CHASSIS  x1

RUD RS YYo=y

V

of the instruction manual for the NITRO 3 EVO.
NITRO 3 EVOh'S#H#E X DIESICIENITRO 3 EVOD
HIIERAAE 1 4.1 5R—VESECHIEZITLEEL,

For conversion from the NITRO 3, you also need
#86038 2 SPEED TRANSMISSION (NITRO 3).
NITRO 3 h5##H+EX HI5S(CIE#86038 NITRO 3
2AE— Rty MEERAUTHFPBEZTLIEEL,

For conversion from the NITRO 3 EVO, refer to Page 14 and 15

(3)@% %72102
*B030
*768220

*A881 |

e
!

l
Per

)

*85036 0

*850360

*850360

(Qorom——
@@

(@

(Yemree:

%7581

2526

(e

!

7526

(s

* These parts are included with
your car kit.

* Fv HMIBON-YERABLTIZE).

%85033

334350

=

—=((

33434

7526

1-33432-1
Pg. 3/10




.

3343360 DRIFT CENTER DOG BONE-F
RUDREYSI—RYIR—VF

=

2518 BINDER HEAD SCREW M3X12mm
N Y RRY

O .

6819 SIKICONE O-RING P-3
Y1)y oI P-3

3343560 FRONT UPPER PLATE x1
J0YRPyIN=TL—k

33433 DRIFT CENTER DOG BONE-R X7
RUD M EYS—RyTR-YR

O .

6819 SIKICONE O-RING P-3
¥1Jav oI P-3

*Z517
*7568

334350

0
0

0

0

\

1

gi
_x—’

$/®\

/ 334330

Lt

[

>

*7581 g &
o é En g
§ AN *7526

- =

2581 *7581

6819

334330

6819

7

* These parts are included with
your car Kkit.

* Fv MIBON—YEEBLTIZES0,

(G
(Jroamae—

[
@(I(/(((I(I(I([[c
%@m{c

*7581

|

1-33432-1
Pg. 4/10




D,

A875 EXHAUST GASKET
IFVJ—-ANZT v

33436  DRIFT EXHAUST HEADER  x1
FUDRYIR—=ILE

6154 NYLON STRAP 3.5x150mm x2
FAOVRARSYT

~ ™

*27509

_\

your car Kkit.
* Fv MIBON—YEEBLTIZESH,

\, = 4
* These parts are included with ‘ %85032 ?I i E!!-'

-

Z515 BINDER HEAD SCREW M3X5mm
INAYRRY

Z515
1-33432-1
Pg. 5/10




&

x1
A937 BUSHING 4.6x8mm
Tyvyvog
o
Z518 BINDER HEAD SCREW M3x12mm
NV RRY
o

Z567 TP. BINDER HEAD SCREW M3x10mm
TP.NNA Y RRY

o .

Z663 LOCK NUT M3
F40OvF vy kM3

334350 UPPER DECK x1
PyN—=FTvF

=,

Z518 BINDER HEAD SCREW M3x12mm
INAYRRY

o -

2663 LOCK NUT M3
10V vy kM3

O -

2653 NUT M3
T kM3

334350 BATTERY PLATE  x1
NyFJ—=TL—k

Throttle servo
20v ~ILT—IR

\

334350

(]

L&
7663
<)
g
7567 S
g
=

2653

A
é%H

334356

Double Sided-Tape
meT—7

Receiver Battery
SE#/XY T —

Reciver Switch
BEWRT v F

Use a hump battery pack for a receiver.
ZERNy T U—JREY 1 TZESERLEEL,

* These parts are included with
your car kit.

* Fv MIBON—YEERLTIZS0,

1-33432-1
Pg. 6/10




o
3 —
3
— I i - —
Do not over tighten Z518.
Z518 BINDER HEAD SCREW M3x12mm 7518 L ove g _
INA YRR % m WOITIER
o - N
2663 LOCK NUT M3
OvD7Fvhk —
Fuel Tank |
o RS>0 ]
x2
6819 SILICONE O-RING P-3 1
yyavouvs ]
é J—
* These parts are included with 7663 ]
your car Kkit. S h
* Fv MYBDON—YEEBLTIZE),
50474  SILICONETUBE X2 V Cut the fuel tube as shown below. |
ko] —_ =1 - W,
SUaYF 0T BEF 1 —JEIEEEDREICHY FUET, . |
ﬁ Z150a ]
|
S~
Receiver _
e 21500 210mm
Pressure return Line _
DIDENTS—EDREXT,
Double Sided-Tape ]
mET—7 —
N
S —
N
2 —
260mm / _
Fuel Line |
BDIDEFvTUH—&EDREFT, N
o
Pg. 7/10




/e
ol
Steering servo
& RFPUITY—R

ol
x2 \@% 7518
33437  SERVO MOUNT

YRV k

E— 7518 \
Z518 BINDER HEAD SCREW M3x12mm *A396
e

INA Y RERY
Z517 BINDER HEAD SCREW M3x8mm

NV RRY i"'—— :
-

\ *7561

|

x1
Z518  BINDER HEAD SCREW M3x12mm Readjust the length shown
INA YRR with the arrows below.
UIF—IDREEBRBLTIREEL,
‘—
Z528 FLAT HEAD SCREW M3x12mm
YISRY

Do

Z568 TP. BINDER HEAD SCREW M3x10mm
TP.INA Y RRY

o -

2663 LOCK NUT M3
OvD7Fvhk

7518 . ! - :

Readjust the length shown
with the arrows below.
UITF—IOREZBABLTLIEE L,

1-33432-1
Pg. 8/10




VP

3450160 stage-D 04S-26 Tire
Stage-D 04S-26 5 7

3450260 Stage-D 04S-30 Tire x2
Stage-D 04S-305 1 ¥

34103  stage-D GL Pro-26 Wheel X2
Stage-D GL Pro-26 /i —Jb

34104  stage-D GL Pro-30 Wheel X2
Stage-D GL Pro-30 /-1 —JU

34501(® INNER FOAM 26mm x2
1V F =R I26mm

3450260 INNER FOAM 30mm x2

1 Y F =R I30mm

Front 26mm
J20Vk

Instant Cement
BRI EH

x2

Instant Cement
BRI SH

Rear 30mm
77

x2

345020

K

V

Front 26mm
220Uk

Rear 30mm
77
%7684

@

L _.-'.F_h“
F S

Front 26mm
J20Vk *Z950
Cross Wrench

TO0RLYF

Rear 30mm
77

Install wheels
FLVYERDODIFET,

1-33432-1
Pg. 9/10




Spare Parts ANT I\—=Y
Number Qty. Description Number Qty. Description
R AB 58 BB AE (5]
33433 |@xt ot Pu B ST AN 1o A400 o RessuPERHANDLNG SeT
1

T CR T N
A b4 T Ag75 s LT oA

O x1
oA [ 2515 |
33437 x1 Sarvo Mount Z517 x10 BINDER HEAD SCREW Maxémm
33438 x1 ZSPEED SHAFT SET Z518 x6 BINDER HEAD SCREW Maxtzmm
103 | e oot 2526 | FLAT HEAD SCREW Wasonm
104 | epg e ZZ e FLAT HEAD SOREM Wosrznm
CEZI SRR Zoer |0 [ s
502 |2 TR2tERT 2653 [0 wore
so474 [ ze63 | L e
oo19 [ SR e )

Option Parts FTT7avi\—vy
( N\ ( )
. g ; b
XY
P =] \.1
e ] »
33439 STAGE-D Solid Axle Set for Nitro 3 72170 THREADED ALUMINUM SHOCK SET (45-56mm)
STAGE-D UYw FPOZ)LEY L=y Tv3avDty bk (X2)
\_ VRN J
www.hpiracing.com www.hpiracing.co.jp www. hpi-europe.com
HPI Racing USA HPI Japan HPI Europe LTD.,
70 Icon Street 3-22-20 Takaoka-Kita, Hamamatsu Units 6-8 Rawdon Network Centre,
Foothill Ranch , CA 92610 Shizuoka, Japan Marquis Drive, Moira, Swadlincote, Derbyshire.
(949) 753-1099 053-430-0770 DE12 6EJ, England
(44) 01283 229400 1-33432-1

Pg. 10/10




